|

1996:1

8 ‘Q Partner 31

Prod.No: 954 00 13-91
— Engine: B & 591202 Type: 0187 Trim: 01

SPAREPARTS
107 25 96-65

~—
NOTE: All component dimensions are given in U.S. inches.
1 inch = 25.4 mm
I:;y- I::::_t Description ';? I:‘a;.t Description
1 | 5632 12 53-55 | Bracket, Handle 15 | 874 78 05-12 | Bolt, Hex 5/16-18 x 3/4
2 | 872 14 05-12 | Bolt, Carriage 5/16-18 UNC x 1-12 16 | 81004 05-00 | Washer, Lock 5/16
3 | 87368 05-00 | Locknut, Crown 5/16-18 17 | 873 2205-00 | Nut, Hex 5/16-18
4 | 734 11 63-01 | Washer 11/32 x 11/16 x 16 Ga. 18 | 87368 05-00 { Nut, Flanged 5/16-18
5 | 532 15 14-73 | Handle, L.H. 19 | 872 1405-06 | Bolt, Carriage 5/16-18 x 3/4 Gr. 5
N | 6 | 532009266 | Grip, Handle 20 | 532 1253-56 | Panel, Handle
7 | 87478 05-24 | Bolt, Hex 5/16-18 x 1-1/2 22 | 532 15 14-74 | Handle, R.H.
8 | 532 00 3069 | Lever, Control, Tine 23 | 734 11 72-01 | Washer 13/32x 13/16 x 12 Ga.
9 | 532 12 47-97 | Grip, Lever
11 | 532 00 30-67 | Cable, Control, Tine
12 | 532 00 30-70 | Spring, Extension
13 | 734 11 72-01 | Washer 3/8 x 7/8 x 14 Ga.
14 | 874 78 05-16 | Bolt, Hex 5/16-18 x 1




NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

AN
RIRNE

\
\538

"(;Y '::::.‘ Description :zy_ I:‘a: Description
1 | 87461 04-12 | Bolt, Hex 1/4-28 x3/4 Gr. 5 13 | 87380 06-00 | Locknut, w/Insert 3/8-16
2 | 81004 04-00 | Washer, Lock 1/4 14 | 532 15 19-37 | Transmission
3 | 81909 20-16 | Washer 9/32 x 1-1/4 x 16 Ga. 15 | 873510500 | Nut, Keps 5/16-18
4 | 81909 14-12 | Washer 9/32 x 7/8 x 12 Ga. 16 | 87478 06-52 | Bolt, Hex 3/8-16 x 3-1/4
5 | 874 76 05-44 | Bolt, Hex 5/16-18 x 2-3/4 17 | 87476 05-24 | Bolt, Hex 5/16-18 x 1-1/2
6 | 532 12 53-57 | Bracket, Engine, R.H. L1 T - Engine, Briggs & Stratton
7 | 5320091-73 | Spacer, Split Model No. 91202-0187
8 | 532 12 53-58 | Bracket, Engine, L.H.

9 | 81004 05-00 | Washer, Lock 5/16
10 | 873 22 05-00 | Nut, Hex 5/16-18
11 | 734 11 72-01 | Washer 13/32 x 13/16 x 11 Ga.
':;Y l;a;.l Description
1 | 532 10 68-60 | Tine, Outer, R.H.
2 | 532 00 49-21 | Clip, Hairpin
3 | 532 1068-58 | Tine, Inner, R.H.
4 | 532 10 68-57 | Tine, Inner, L.H.
5 | 532 10 68-59 | Tine, Outer, L.H.
6 | 532009194 | Pin, Clevis




.
S
Y

,_...._.
/,/-':::;_-._

oy

Pemrrmmay

-

Key

Part

Key

Part

No. No. Description No No. Description
1 | 823 23 05-06 | Screw, Set, Forged Socket, 15 { 532 13 22-13 | Bolt, Belt Guard
Headless 5/16-18 x 3/8 16 | 8120000-36 | Ring, Klip
2 | 532 13 08-11 { Pulley, Engine 17 | 87335 06-00 | Nut, Hex, Jam 3/8-16
3 | 532 12 29-55 | Bracket Assembly, Guard, Belt 18 | 6320091-78 | Pulley, ldler
4 | 87214 04-04 | Bolt, Carriage 1/4-20 x 1/2 19 | 532 12 46-88 | Idler Arm Assembly
5 | 87477 08-12 | Bolt, Hex 1/2-20 x 3/4 20 | 87476 06-20 | Bolt, Hex 3/8-16 x 1-1/4
6 | 532 12 14-63 | Keeper, Belt, Transmission Pulley 21 | 532 10 69-68 | Shaft, Idler Arm
7 | 53210 42-13 | Nut, Cap 1/4-20 22 | 532 1053-58 | Shield, Dirt
8 | 734 11 53-01 | Washer 9/32 x 5/8 x 16 Ga. 23 | 81004 04-00 | Washer, Lock 1/4
9 | 532 12 53-42 | Guard, Belt 24 | 87322 04-00 | Nut, Hex 1/4-20
10 | 532 10 92-27 | Pad, Idler 25 | 873350500 | Nut, Hex, Jam 5/16-18
11 | 872 14 04-06 | Bolt, Carriage 1/4-20 x 3/4
12 | 5320091-79 | V-Belt
13 | 5§32 00 22-67 | Ring, Retainer
14 | 532 15 19-39 | Pulley, Transmission

NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm




Support, Depth Stake, L.H.

ﬁiy. F;::'t Description ':l?_l l;a(:.t Description
1 | 874 76 05-20 | Bolt, Hex 5/16-18 x 1-1/4 12 | 87476 05-12 | Bolt, Hex 5/16-18 x 3/4
2 | 87322 05-00 | Nut, Hex 5/16-18 13 | 532 00 03-25 Spring, Depth Stake
3 | 81004 05-00 | Washer, Lock 5/16 14 | 532 12 11-17 | Bolt, Shoulder
4 | 734117201 | Washer 3/8 x7/8 x 14 Ga. 15 | 532 0091-86 | Wheel
5 | 532 00 49-21 | Clip, Hairpin 16 | 73411 72-01 | Washer 13/32 x 13/16 x 11 Ga.
6 | 87478 06-28 | Bolt, Fin, Hex 3/8-16 x 1-3/4 17 | 53200 91-89 | Bracket, Wheel
7 | 532 00 03-18 | Support, Depth Stake, R.H. 18 | 87368 06-00 | Nut, Crownlock 3/8-16
8 | 532009193 | Depth Stake 19 | 87380 05-00 | Locknut, w/Insert 5/16-18
9 187368 06-00 | Locknut, w/insert 3/8-16
10 | 532 00 95-51 | Pin, Clevis
i1 | 532 00 03-17

NOTE: All component dimensions given in U.S. inches

1 inch =254 mm




	Main Menu
	IPL Menu
	Bulletins Menu
	Tech Spec Menu
	Service Menu
	Partner 31
	Full Diagram
	Handle Assembly
	Parts List

	Transmission Assembly
	Parts List

	Tine  Assembly
	Parts List

	Drive Assembly
	Parts List

	Wheel Assembly
	Parts List


	Other Years of Manufacture

